ADHD meds
	Medication
	Formulation 
	Duration
	Special administration
	Approx cost per month from drugstore.com

	Methylphenidate (MPH) derivatives
	
	
	
	

	Concerta
	Osmotic liquid, 1/5 IR, 4/5 CR
	12 hrs
	only swallowed whole, abuse potential low
	$190

	Focalin XR  
	½ IR, ½ CR
	8-12 hrs 
	sprinkle
	$180

	Metadate CD  
	1/3 IR/ 2/3 CR
	8-12 hrs 
	sprinkle
	$150

	Ritalin LA
	½ IR, ½ CR
	8-12 hrs
	sprinkle
	$150

	Ritalin SR 
	SR
	8 hrs
	
	$85

	Methylin ER
	CR
	8 hrs
	
	not available

	Daytrana
	CR
	9-12 hrs (up to 3hrs after removed)
	transdermal patch abuse potential low, 
	$187

	Focalin
	IR
	4-5 hrs
	
	$50

	Ritalin MPH
	IR
	4 hrs
	
	$60

	Methylin
	IR
	4 hrs
	liquid or chewable
	

	
	
	
	
	

	Amphetamine derivatives
	
	
	
	

	Adderall XR (mixed amph salts)
	½ IR, ½ CR
	8-12 hrs
	sprinkle
	$235

	Vyvanse (lisdexamphetamine prodrug)
	CR
	12 hrs
	can be dissolved in liquid, abuse potential low
	$170

	Dexedrine spansule= dextroamphetamine sulphate
	CR
	8 hrs
	
	$75-225 (big 
ariant btw doses)

	Adderall (mixed amph salts)
	IR
	4-5 hrs
	
	$50 - $120

	dextroamphetamine
	IR
	4-5 hrs
	
	$20-30

	
	
	
	
	

	All stimulants are Schedule II drugs

	Non-stimulants
	
	
	
	

	Strattera (atomoxetine)
	
	24 hrs
	only swallowed whole
	$190-220

	Intuniv (guanfacine)
	extended release
	24 hrs
	only swallowed whole
	$180

	Tenex (guanfacine)
	IR
	4-6 hrs
	
	$22

	Kapvay (clonidine)
	extended release
	
	only swallowed whole
	

	Catapres (clonidine)
	IR
	4 hrs
	
	$10


IR = immediate release

SR = sustained release

CR = continuous release

Amphetamine preparation notes: 

In general amphetamine dosed at 2/3 total dose of MPH

Methylphenidate preparation notes: 

Focalin XR – (dexmethylphenidate isomer) 

Concerta- capsule not crushable

Non-stimulants:

Strattera- start at 0.5mg/kg/dy and increase to 1 mg/kg/day after 2 wks. Max 1.2mg/kg/dy. 
Intuniv – long acting guanfacine start at 1mg and go up by 1mg to 4mg. Same timing as Strattera. FDA approved. 

Tenex – Guanfacine IR 1,2mg lasts 4 hrs, Not FDA approved

Catapress – Clonidine: 4hrs 0.1, 0.2 mg. start 0.05 and increase. Taper if above 1.5mg daily. TID dosing or qHS to help with sleep. 

For poor weight gain/appetite can try Periactin (first) or Megace if dietary and med changes have failed. 
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